
103

INTRODUCTION 

The main tendencies in the development of 
municipal and industrial wastewater treatment 
plants (WWTPs) are connected with sewage 
sludge management. It is caused by the neces-
sity of decreasing the content of organic sub-
stance, eliminating pathogenic microorganisms 
and limiting the volume and mass of sludge. Ap-
plying new technologies for treating the sludge 
from wastewater treatment plants (WWTPs) is 
commonly related to the problem of reject water, 
which is generated during thickening and final 
dewatering of sewage sludge. 

Returning the reject water to the main sewage 
treatment line is a common solution. In the facili-
ties applying aerobic digestion, the reject water 
does not cause any major exploitation problems; 
however, in large facilities with anaerobic diges-
tion, its impact is substantial [Janus and Van der 
Roast 1997, Gajewska & Obarska-Pempkowiak 
2013, Dąbrowski et al. 2017].

Nowadays, the sewage sludge stabilization 
technology which involves the process of auto-
thermal termophilic aerobic sewage sludge di-
gestion (ATAD) is more popular in Poland [Bart-
kowska 2017]. The process can be applied both 
in the municipal and industrial WWTPs with per-

Journal of Ecological Engineering Received: 2018.03.02
Accepted: 2018.05.15
Published: 2018.07.01Volume 19, Issue 4, July 2018, pages 103–110

https://doi.org/10.12911/22998993/89663

Application of SS-VF Bed for the Treatment of High Concentrated 
Reject Water from Autothermal Termophilic Aerobic Sewage 
Sludge Digestion 

Wojciech Dąbrowski1*, Paweł Malinowski1, Beata Karolinczak2

1 Bialystok University of Technology, Faculty of Building and Environmental Engineering, Wiejska 45E, 
15-351 Białystok, Poland

2 Warsaw University of Technology, Faculty of Building Service, Hydro and Environmental Engineering, 
Nowowiejska 20, 00-653 Warsaw, Poland

* Corresponding author‘s e-mail: dabrow@pb.edu.pl

ABSTRACT
The autothermal termophilic aerobic digestion (ATAD) technology is used in the municipal and industrial waste-
water treatment plants (WWTPs) with personal equivalent up to 30.000. The process provides a high level of sew-
age sludge stabilization and its hygienization. The main operation problems are caused by the high concentration 
of nitrogen and phosphorus in the reject water from sewage sludge treatment and air purification (odor removal). 
Reject water usually is returned to the main sewage treatment, which has a negative impact, especially on the sew-
age treatment systems based on the sequence batch reactors (SBR). Applying high-performance and expensive 
separate reject water treatment methods such as SHARON, Anammox or CANON in small facilities is not justified 
economically. The article presents the research results concerning the effectiveness of applying subsurface vertical 
flow constructed wetlands (SS VF) for reject water treatment from the ATAD process. An innovative type of bed 
filling was used, which was produced from waste (ash from a heat and power plant). The efficiency of reject water 
treatment during the research period was on average at 45.6% for ammonia nitrogen, 32.3% for total phosphorus 
and 85.1% for BOD5. Applying SS VF beds for separate reject water treatment might ensure a stable and effective 
functioning of municipal WWTPs by decreasing the load of biological part of a WWTP.

Keywords: autothermal thermophilic aerobic digestion (ATAD), reject water, vertical flow constructed 
wetland (SS VF)



Journal of Ecological Engineering  Vol. 19(4), 2018

104

sonal equivalent (PE) up to 30.000 or flow capac-
ity is up to 20.000 m3/day [Bartkowska & Dzienis 
2007, Bartkowska 2016]. In these WWTPs, using 
the anaerobic sewage sludge stabilization which 
allows for biogas and finally electric and heat 
energy production is not justified economically. 
The most essential advantages of the process are a 
very high level of sewage sludge stabilization and 
its hygienization, which can be safely recycled to 
the natural environment and used, for instance, 
as fertilizer [Layden et al. 2007, Schugen et al. 
2011]. Among the issues connected with exploi-
tation, there is a high concentration of biogenic 
compounds in the reject water produced during 
the sewage sludge dewatering and additionally 
from the air treatment carried out by means of 
a scrubber. The composition of reject water in a 
WWTP applying the ATAD process is similar to 
the objects utilizing sewage sludge under anaero-
bic conditions (digestion) [Dąbrowski 2014].

The reject water from ATAD process might 
have an exceptionally negative impact on the 
sewage treatment systems based on sequence 
batch reactors (SBR), especially when there is 
no retention and averaging tank. It is possible to 
apply separate reject water treatment. The most 
commonly known process is called Single Re-
actor System for High-Rate Ammonia Removal 
Over Nitrite (SHARON) [van Kempen et al. 
2001]. This method, although highly effective, is 
nevertheless connected with high investment and 
exploitation costs. Alternatively, a low-cost con-
structed wetlands method can be used. It is cur-
rently applied for treating not only household or 
municipal wastewater, but also septage as well as 
various types of industrial sewage and reject wa-
ter with high concentration of pollutants [Carv-
alho et al. 2017, Karolinczak & Dąbrowski 2017, 
Liang et al. 2017, Tan et al. 2017].

The research explores the possibility of sepa-
rate high efficiency treatment of the reject water 
generated during the ATAD process with subsur-
face vertical flow constructed wetland (SS-VF) 
filled with innovative lightweight sintered aggre-
gate Certyd. The research focuses on decreasing 
the concentration of nitrogen and phosphorus, as 
well as organic substances. According to Science 
Direct, no studies on ATAD reject water treat-
ment in constructed wetlands have been carried 
out thus far (date of search: 15th January 2017, 
keywords: ATAD, reject water, constructed wet-
lands). Due to the lack of experiments concern-
ing that process, the necessity for conducting 

the research with such goals was confirmed. The 
obtained results can be applied by the engineers 
designing full scale installations.

MATERIALS AND METHODS

Characteristic of municipal WWTP

The municipal WWTP in Wysokie Mazow-
ieckie has been operating since 2016, the proj-
ect flow equals 1344 m3d-1 and PE – 11200. The 
sewage flow in 2017 varied from 1100 to 1500 
m3day-1, BOD5 in raw sewage changed from 140 
to 990 mg O2 l

-1.
It is a typical plant with mechanical, biologi-

cal and chemical treatment. The screen and grid 
chamber prepare sewage for the biological treat-
ment in two sequencing batch reactors (SBRs) 
aerated with Biogest Hyper Classic mixers and 
decanters. There is no averaging tank applied 
in the sewage line. The chemical precipitation 
of phosphorus occurs simultaneously with the 
treatment process. The excess sewage sludge is 
treated with the ATAD process. Two chambers 
are supplied with sludge after thickening with 
centrifuge; the final dewatering is realized with a 
filter press. Stabilization occurs in two sequential 
reactors. The sewage sludge from the first ATAD 
chamber is sent to the second chamber in portions 
using a sludge transfer pump after removing the 
portion of stabilized sludge from the second reac-
tor. The temperature in the second reactor is over 
56°C and the retention time is around 6 days. 
Figure 1 presents a general view of the municipal 
WWTP in Wysokie Mazowieckie with a scheme 
of sewage sludge treatment. Finally, sewage 
sludge is used as fertilizer. Due to the nuisance 
caused by the odor released from ATAD reactors 
(mainly high concentration of ammonia nitro-
gen), preliminary air treatment is necessary be-
fore it can be discharged into the atmosphere. The 
main elements of air purification installation are 
flow scrubber and NEUTRALOX device. Photo-
ionization is an effective odor treatment process 
applied for all odors coming from the sewage and 
sludge treatment. The process is based on the ef-
fective interaction between UV-light and a cata-
lytic converter.

The problem with a high concentration of 
nutrients in the reject water was observed in the 
WWTPs applying the ATAD process. The reject 
water (sewage sludge dewatering, thickening 



105

Journal of Ecological Engineering  Vol. 19(4), 2018

and scroober) is returned to the main sewage line 
without any separate treatment. The concentration 
of ammonia nitrogen and phosphorus in the reject 
water is similar as in the WWTPs applying an-
aerobic sewage sludge stabilization [Dąbrowski 
et al. 2017]. Taking into consideration the amount 
of generated reject water and its content, it should 
undergo primary treatment to remove the nitro-
gen compounds, phosphorus and organic matter 
before it enters the main technological line in a 
WWTP [Gui et al. 2009].

Research installation

The research installation based on the con-
structed wetlands technology was designed by 

the authors using the earlier experience with 
reject water treatment in dairy and municipal 
WWTPs [Kadlec & Wallace 2009, Karolinczak 
& Dąbrowski 2017, Dąbrowski et al. 2107]. The 
main element is a SS-VF bed with the height of 
0.8 m. In addition, the installation includes a reten-
tion tank, outflow and control wells. Figure 2 de-
picts the research installation in the summer 2017 
and microscopic view of bed filling called Certyd.

In the SS-VF research installation, passive 
aeration systems were applied. The bed was built 
with innovative filling – Certyd. Lightweight sin-
tered aggregate (LSA) Certyd is a ceramic and 
porous material. It is produced in accordance with 
the LSA technology featuring an innovative sin-
tering process in a rotary furnace. It is obtained 

Fig. 1. A general view of municipal WWTP in Wysokie Mazowieckie with a scheme of sewage sludge treatment 
(1-centrifuge for thickening, 2-ATAD chambers, 3-filterpress for dewatering, 4-scroober)  

[Dąbrowski and Zdziarski]

Fig. 2. ATAD reject water treatment installation and microscopic view of Certyd [Dąbrowski and Wasilewska]



Journal of Ecological Engineering  Vol. 19(4), 2018

106

by a thermal processing of ash. The product con-
forms to the EN-13055:2016–07 standard as a 
lightweight aggregate. It has the declaration of 
National Institute of Hygiene no. HR/B/86/2015 
[LSA LLC]. The bed is filled with three layers 
of Certyd characterized by varying granulation 
(2–9 mm). The beds were planted with specially 
prepared reed (Phragmites australis) obtained 
from the Zambrów municipal WWTP. 

Sampling and scope of the determination

The study was carried out from August to 
September 2017. The SS-VF bed was supplied 
from the retention tank. The daily hydraulic load 
was 0.1 m3 m-2. The samples were collected in 12 
research series (influent to SS-VF and effluent). 
The air temperature during the experiment varied 
from 8° to 12°C. The basic physical and chemical 
analyses were performed: biochemical oxygen 
demand BOD5, chemical oxygen demand COD, 
total organic carbon TOC, total Kjeldahl nitrogen 
TKN, ammonia nitrogen N-NH4

+, nitrate nitrogen 
(V) N-NO3

-, nitrite nitrogen (III) N-NO2
- and to-

tal phosphorus TP. Unit loads in influent and ef-
fluent were used to calculate the removed load. 
Determinations were conducted in a certified 
laboratory, in accordance with the procedures set 
out in the Regulation of the Environmental Pro-
tection Minister from 18th November 2014 and in 
line with the American Public Health Association 
(2005). Box and whiskers plots have been used as 
a graphical interpretation of the statistical analy-
sis of influent, effluent and removed loads.

RESULTS AND DISCUSSION

Table 1 presents the basic operation param-
eters of the WWTP in 2017, concerning the actual 
quantity of sewage sludge and reject water gener-
ated during the sludge treatment.

The amount of reject water in the analyzed 